
250 EXC 2000 <2000><AU><736000>
SWING ARM

20925

Pos Part Number Description Additional Text Quantity

14* 50303014000 SWINGARM BOLT 14X252 WS=22 1.00

15 54603015000 Self locking nut M14x1.5 WS19 1.00

30* 50304030244 SWINGARM CPL. PDS 2T 20 1.00

34 54611076100 RETAIN.CLAMP FOR BRAKE HOSE'96 2.00

40 54603081000 Bushing sleeve 15x20x48 2.00

41 54603097000 Needle bushing HK 2016 / 20x26 4.00

42 54603036000 STOP DISK 22,2X31,7X1 2.00

43 0760253270 radial shaft seal 25x32x7 6.00

44 54603090000 BUCKET F.SHAFTSEALRING 15X25X9 4.00

50 50304090044 PIVOT BEARING+BUSH. PDS '99 1.00

66 54607066100 CHAIN GUIDE REAR '94 1.00



68 54607070100 RETAINING PLATE 1.00

69 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 1.00

71 0015060503 HH COLLAR SCREW M 6X50 WS=8 1.00

72 0015060553 HH COLLAR SCREW M 6X55 WS=8 1.00

73 50304066000 CHAIN GUARD '97 1.00

78 0009050103 SPECIAL SCREW M 5,0X10 6.00

79 72210079000 BUCKET 2.00

85* 50304060100 CHAIN GUARD SMALL EXC 2000 1.00

86 54607460000 CHAIN GUARD LARGE EGS 1.00

87 20012062055 HOLLOW RIVET TWO PARTS 2.00

90 0985060003 Self lock. nut DIN985-M6-A2 1.00

91 0021060003 Washer DIN9021-A 6.4 ONLY USA 1.00

98 0021050003 washer DIN 9021 A - 5.3 2.00
* = New part


